C CHOLAR
OMMONS University of South Florida

S Scholar Commons
Graduate Theses and Dissertations Graduate School
2011

Investigation of the Optimal Dissolved CO2
Concentration and pH Combination for the
Growth of Nitritying Bacteria

Raymond Anthony Morris
University of South Florida, raymondm@tampabay.rr.com

Follow this and additional works at: http://scholarcommons.usf.edu/etd

b Part of the American Studies Commons, Environmental Engineering Commons, and the

Microbiology Commons

Scholar Commons Citation

Morris, Raymond Anthony, "Investigation of the Optimal Dissolved CO2 Concentration and pH Combination for the Growth of
Nitrifying Bacteria’ (2011). Graduate Theses and Dissertations.
http://scholarcommons.usf.edu/etd/3256
[...]
mg/l and a pH range of 7.5 — 8.0. A maximum specific growth rate of 1.05 — 1.15
days™ was achieved. A partitioning of the sums of squares from these designed
experiments found that pH accounts for approximately 83 percent of the sums of
squares due to treatment with the dissolved CO, concentration accounting for 17
percent. This suggests that pH is the dominant factor affecting nitrification when

dissolved CO; concentration is optimized.

Analysis of the growth kinetics for two of the designed experiments was
conducted. However, a set of parameters could not be found that described
growth conditions for all operating conditions. Evaluating the results from these
two experiments may suggest that a microbial population shift occurred between
16 and 19 mg/l of dissolved CO; concentration. These dissolved CO;
concentrations represent pH values of 7.1 and 7.0, respectively, and were
compared to experimentation conducted at a pH of 7.0. Though the pH
difference is minor, in combination with the elevated dissolved CO,

concentration, a microbial shift was hypothesized.

Microbial samples were collected from the designed experiment that optimized

dissolved CO, concentration (5, 10 and 15 mg/l) and pH (6.5, 7.0, 7.5 and 8.0).

Xi



These samples were evaluated using Fluorescence in situ hybridizations (FISH)
to determine the population density of common ammonium oxidizing bacteria
(AOB) (Nitrosomonas and Nitrosospira) and nitrite oxidizing bacteria (NOB)
Nitrobacter and Nitrospirae). The dominant AOB and NOB microbes were found

to be Nitrosomonas and Nitrospirae.

These results suggest that increased nitrification rates can be achieved by
incorporating appropriate controls in a wastewater treatment plant (WWTP).
With higher nitrification rates, lower nitrogen values can be obtained which will
reduce the WWTP effluent nitrogen concentration. Conversely, these increased
nitrification rates can also reduce the volume of an aeration basin given similar

effluent nitrogen concentrations.

Xii



Chapter 1

Research Objective

1.1 Main Objective

The main objective of this research is to determine if an optimum pH/ dissolved

CO; concentration exists that will minimize the time required for nitrification in an

activated sludge wastewater treatment facility.

1.2 Research Goals

This research will focus on answering the following questions:

e Do ammonia oxidizing bacteria (AOB) and nitrite oxidizing bacteria (NOB)

exhibit reduced growth due to carbon limitation?

e |Is there a preferred dissolved CO, concentration that provides for optimum

nitrifier growth?



e |Is there a preferred pH value in combination with dissolved CO,

concentration that provides for optimum nitrifier growth?

e Can the microbes most abundant in the nitrification process be quantified
at varying pH/dissolved CO, concentrations that bracket this optimum

combination?

1.3 Hypothesis and Approach

It is hypothesized that the autotrophic nitrifying bacteria in activated sludge
systems grow slowly due to CO; limitation. Elevated levels of dissolved CO,
concentrations above atmospheric concentrations will improve the nitrifier growth
rate and thus reduce the nitrification time. In order to answer this research
question, a series of designed experiments were conducted.. Testing protocol is

outlined as follows:

e Conduct a series of preliminary experiments to determine if elevated
dissolved CO, concentration at specified pH levels using synthetic feed as
well as influent from a wastewater treatment facility exhibit increased

nitrifier growth as compared to air systems.



Determine operating conditions, dissolved CO, concentrations and pH at
several wastewater treatment facilities. Evaluate these conditions as

compared to preliminary experiments discussed above.

Based on results from previous experimentation and assessment of field
studies, determine a range of dissolved CO, concentration/ pH
combinations that encompass the optimum combination of these two

variables to achieve maximum nitrification growth.

Quantify the microbial percent abundance of the most common nitrifiers at

the optimum dissolved CO, concentration/ pH combination.



Chapter 2
Wastewater Treatment Industry, Literature Review

and Preliminary Research

2.1 Wastewater Treatment in the United States

There are 16,024 publicly-owned wastewater treatment processes (WWTP)
currently in operation in the United States, serving a population of approximately
190 million people (approximately 72 percent of the U.S. population). Their
treatment capacity represents a wastewater flow of approximately 32,175 million
gallons per day. Of these plants, 9,388 facilities provide secondary treatment,
4,428 facilities provide advanced treatment, and 2,032 facilities do not discharge
to surface waters. In addition, there are 176 facilities that provide a treatment
level that is less than secondary (these include facilities with ocean discharge
waivers and treatment facilities discharging to other facilities meeting secondary

treatment or better [1].

There are several types of wastewater treatment facilities currently in operation in
the U.S. The most prevalent type utilizes an aeration basin to treat and remove
biological matter (secondary treatment). The removal of nitrogen and

phosphorus are considered advanced treatment methods and in many facilities



are dealt with separately from the secondary treatment. In recent years, several
waste treatment designs have been developed that incorporate these advanced

removal processes into the aeration basins [2, 3].

The energy impact of the water industry is considerable. Most wastewater
treatment systems require a high level of energy to operate, especially advanced
treatment systems [4]. It is estimated that more than 5 percent of all global
electricity is used to treat wastewater [5] and approximately 3 percent of electrical
usage in the United States [6]. In addition, energy costs can account for 30
percent of the total operational and maintenance costs of a wastewater facility [6]

with 50 percent of the energy costs for the aeration system [7].

2.2 Biological Nutrient Removal (BNR) Systems

Biological nutrient removal (BNR) is defined as the removal of total nitrogen (TN)
and total phosphorus (TP) from wastewater through the use of microorganisms
under different environmental conditions in the treatment process [2]. This
activated sludge process dates back to the 1880's but was not officially described
until 1914 by Arden and Lockett. During experimentation, they discovered that
aerating a mass of microorganisms provided for stable organic material in
wastewater. The aeration process was termed activated sludge and gave rise to

the modern wastewater treatment processes (WWTP) we have today [2].



2.2.1 BNR Wastewater Treatment Processes

There are a number of BNR process configurations available. Some BNR
systems are designed to remove only total nitrogen (TN), or both (TN) and total
phosphorus (TP). The configuration most appropriate for any particular system
depends on the target effluent quality, operator experience, influent quality, and
existing treatment processes. BNR configurations vary based on the sequencing
of environmental conditions (i.e., aerobic, anaerobic, and anoxic)and timing [3].
Some common BNR system configurations based on their biological nutrient

removal focus are discussed below [2, 8].

2211 Total Nitrogen Removal Only

e Modified Ludzack-Ettinger (MLE) Process — continuous-flow suspended-

growth process with an initial anoxic stage followed by an aerobic stage

e Step Feed Process — alternating anoxic and aerobic stages; however,
influent flow is split to several feed locations and the recycle sludge

stream is sent to the beginning of the process

e Bardenpho Process (Four-Stage) — continuous-flow suspended-growth

process with alternating anoxic/aerobic/anoxic/aerobic stages



Sequencing Batch Reactor (SBR) Process — suspended-growth batch
process sequenced to simulate the four-stage process; used to remove

TN (TP removal is inconsistent)

Extended Aeration Process (EAAS or usually called EA) [2] - a process
used on wastewaters that have not been treated in a physical operation to
remove suspended organic matter (primary clarifier). In this case, the
insoluble organic matter becomes trapped in the biofloc and undergoes
some oxidation and stabilization. Most other activated sludge systems are
used on wastewaters from which settleable solids have been removed [9].
EA processes utilize long solid retention times (SRT) to stabilize the
biosolids resulting from the removal of biodegradable organic matter.
SRTs of 20 to 30 days are typical, which means hydraulic retention times
(HRT) around 24 hours are required to maintain reasonable mix liquor
suspended solids (MLSS) concentrations. Long SRT's offer two benefits:
reduced quantities of solids to be disposed of and greater process
stability. These benefits are obtained at the expense of the large
bioreactors required to achieve the long SRT's, but for many small
installations the benefits outweigh the drawbacks [9]. It has good capacity
for nitrogen removal; less than 10 mg/l effluent TN is possible. However,
nitrogen removal capability is related to skills of operating staff and control

methods. (The Extended Aeration process identified in this research was



originally built as an Oxidation Ditch. Due to its operation, it is classified

as an Extended Aeration process.)

2.21.2 Total Nitrogen and Total Phosphorus Removal

A?/0 Process — MLE process preceded by an initial anaerobic stage

e Modified Bardenpho Process (Five Stage) — Bardenpho process with

addition of an initial anaerobic zone

e Modified University of Cape Town (UCT) Process — A%/O Process with a

second anoxic stage where the internal nitrate recycle is returned

e Oxidation Ditch — continuous-flow process using looped channels to

create time sequenced anoxic, aerobic, and anaerobic zones

A comparison of the TN and TP removal capabilities of common BNR
configurations is provided (Table 2-1). This table provides only a general
comparison of treatment performance among the various BNR configurations;

site-specific conditions dictate the performance of each process [3].



Table 2-1: Comparison of Common BNR Process Configurations

Process Nitrogen Removal Phosphorus Removal

MLE Good None
Four-Stage Bardenpho Excellent None

Step Feed Moderate None

SBR Moderate Inconsistent
A2/0 Good Good
Modified UCT Good Excellent

Five Stage Bardenpho Excellent Good
Oxidation Ditch Excellent Good

Although the exact configurations of each system differ, BNR systems designed
to remove TN must have an aerobic zone for nitrification and generally
incorporate an anoxic zone for denitrification. BNR systems designed to remove
TP must have an anaerobic zone free of dissolved oxygen and nitrate. Often,
sand or other media filtration is used as a polishing step to remove particulate
matter when low TN and TP effluent concentrations are required. Sand filtration
can also be combined with attached growth denitrification filters to further

reduce soluble nitrates and effluent TN levels [10].

Choosing which system is most appropriate for a particular facility primarily
depends on the target effluent concentrations (usually permit driven), and
whether the facility will be constructed as new or retrofit with BNR to achieve
more stringent effluent limits. New plants have more flexibility and options when
deciding which BNR configuration to implement because they are not

constrained by existing treatment units and sludge handling procedures [8].




2213 Wastewater Treatment Plant Configurations

The four WWTP's used in this research included the Extended Aeration (EA), a
Modified Ludzack-Ettinger (MLE), a Bardenpho 4 stage and a Bardenpho 5 stage
facility. A schematic of each plant configuration is provided on the following

pages [2]:

10



Secondary Clarifier

Internal Recycle
Influent | § 7 Effluent

Return Activated Sludge L

Waste Activated Sludge

Figure 2-1: Extended Aeration (shown in Oxidation Ditch Configuration)

11




Influent

Internal Recycle

Anoxic

Aerobic

Secondary Clarifier

g ; Effluent

N/

Return Activated Sludge

V
Waste Activated Sludge

Figure 2-2: Modified Ludzack-Ettinger (MLE)

12




Influent

Internal Recycle

Secondary Clarifier

Anoxic Aerobic Anoxic

Aerobic

/ Effluent

/

Return Activated Sludge

V
Waste Activated Sludge

Figure 2-3: Bardenpho 4 stage

13




Internal Recycle

Secondary Clarifier

Anaerobic

Anoxic Aerobic| Anoxic

Effluent

Aerobic

/

Return Activated Sludge

/

Waste Activated Sludge
(Contains Phosphorus)

Figure 2-4: Bardenpho 5 stage

14




2.3 Nitrifying Bacteria and Nitrification

Bacteria found in the aeration basin of a wastewater treatment system are
defined as either heterotrophs or autotrophs. Heterotrophs use organic carbon
for formation of biomass and are primarily responsible for the reduction of
organic matter (BOD). Autotrophic bacteria derive cell carbon from carbon
dioxide and are responsible for converting ammonium (NH,4") to nitrite (NO,") and

then to nitrate (NO3") [2].

Concentrations of the types of bacteria found in wastewater vary depending on
operating conditions (SRT, influent qualities, domestic/ industrial percentages,
activated sludge operating temperature, etc.) and results vary widely. One study
that evaluated the waste activated sludge (WAS) from a membrane bioreactor
found bacteria percentages in the following ranges [11]:

Heterotrophs 15 - 50 percent with an average percentage of 35 percent.

Autotrophs 2 - 8 percent with an average of 3 percent.

Another study evaluated the effect of the mixed liquor suspended solids (MLSS)
and heterotrophic and autotrophic biomass as a function of solids retention time
(SRT). At a 12 day SRT, the MLSS concentration was 3000 mg/l with the
heterotrophic and autotrophic concentrations at 1300 and 85 mg/l, respectively.
(All values reported as mg/l as COD (carbonaceous oxygen demand)). Thus,

heterotrophs represent approximately 43 percent of the biomass with autotrophs

15



representing approximately 3 percent. Additionally, this represents

approximately a 15:1 ratio of heterotrophs to autotrophs [9].

Protozoa are also found in wastewater and may contribute as much as 5 percent
of the biomass [9]. They are the main predators in suspended growth
bioreactors that feed on bacteria. Ciliates are usually the dominant protozoa,
both numerically and on a mass basis. Almost all are known to feed on bacteria
and the most important are either attached to or crawl over the surface of
biomass flocs. Viruses and polyphosphate accumulating organisms comprise

other microbes found in wastewater [9].

Total effluent nitrogen comprises ammonia, nitrate, particulate organic nitrogen,
and soluble organic nitrogen. The biological processes that primarily remove
nitrogen are nitrification and denitrification [3]. In BNR systems, nitrification is
the controlling reaction because ammonia oxidizing bacteria lack functional
diversity, have stringent growth requirements, and are sensitive to
environmental conditions [3]. Nitrification by itself does not actually remove
nitrogen from wastewater. Rather, denitrification is needed to convert the
oxidized form of nitrogen (nitrate) to nitrogen gas. Nitrification occurs in the
presence of oxygen under aerobic conditions, and denitrification occurs in the

absence of oxygen under anoxic conditions.

16



Microorganisms use an electron donor substrate to meet their growth needs, cell
synthesis (fs), and their cell maintenance needs (f¢) [12]. These two values, f
and fe, add to one and are expressed in terms of electron equivalents (e'eq). The
fraction fs can be converted into mass units such as g cell produced/ g COD
consumed. When expressed in mass units, it is termed the true yield and given

the symbol Y. The conversion from fs to Y is given as:

Y =fs (M g cells/ mol cells)/ [ne'eq/ mol cells)(8 g COD/ e’eq donor)